
 
      
  

 

 
 
 
 
  

Minworth SRO 
Severn Trent Water & Affinity Water 

ANNEX A1 
Engineering CDR 

This document has been written in line with the requirements of the RAPID gate two guidance and to comply with 
the regulatory process pursuant to Severn Trent Water’s and Affinity Water’s statutory duties. The information 

presented relates to material or data which is still in the course of completion. Should the solution presented in this 
document be taken forward, Severn Trent Water and Affinity Water will be subject to the statutory duties pursuant to 

the necessary consenting process, including environmental assessment and consultation as required. This 
document should be read with those duties in mind. 
[...]
will be required for Gate 3 as the 
scheme matures. Similarly, 
landscape proposals will evolve 
during the detailed design 
required for Gate 3.  

Refer to environmental 
statements on the SRO approach 
to achieving Environmental Net 
Gain within the Design Vision 
and Principles. 

Annex A1 CDR  

Section 2.1 Design 
Principles 

Section 3.6 Delivery 
Programme 

Appendix D.3 
Operational 
Philosophy 



Concept Design Report  

 

A7W13155-GT-REP-200003  

19 

 

2.1.5 Value 

 # Principle Target(s) Gate 2 Indicators 
Documentation in 
Gate 2 Submission 

1 

Maximise embedded 
value: Work 
collaboratively across 
specialisms and with 
stakeholders to 
maximise the benefits of 
the scheme by being 
smart with the location 
and arrangement of 
elements and design of 
mitigation within the 
project scope and 
budget.  

1.1. Early multidisciplinary input 
informing a design that solves 
multiple problems at once.  
1.2. Design of infrastructure 
capable of adaptation to 
reasonable future demands (see 
also Climate 3). 
1.3. Site selection processes and 
layouts that assist (or as a 
minimum, do not prevent) local 
development except where 
absolutely necessary.  
1.4. Reinstatement, landscape 
and mitigation proposals that 
improve the existing situation, - 
e.g. through better biodiversity, 
carbon sequestration, surface 
water infiltration and reduced 

The impact on the local 
environment has been taken 
into account for the selection 
of both the AWTP site and the 
pipeline route which were 
developed by a multi-
disciplinary team. 

For a statement on the SROs 
aspirations and capability to 
deliver embedded value 
including Social Value, BNG 
and ENG reference the 
environmental statements. 
Primarily, B1 Biodiversity Net 
Gain Assessment, Natural 
Capital Assessment.. 

Annex A1 CDR 

Appendix D.3 
Operational 
Philosophy 

 # Principle Target(s) Gate 2 Indicators 
Documentation in 
Gate 2 Submission 

2 

Protect and promote 
the recovery of nature: 
Focus on the role of 
landscape, its capacity 
to accommodate 
infrastructure and 
shape places. Work 
collaboratively and 
employ holistic, 
landscape-scale 
approaches that 
support and deliver 
biodiversity net gain 
as well as multiple 
other benefits.   

2.1. Achieve at least 10% 
Biodiversity Net Gain (BNG).  
2.2. Deploy nature-based 
approaches to integration and 
mitigation as the first-choice 
solution where possible.  
2.3. When looking at options to 
provide compensation or 
enhancement prioritise 
measures that support  achieving 
good ecological condition for 
affected watercourses and 
bodies as a whole. When making 
an intervention, mitigate 
infrequent impacts by 
developing proposals that keep 
them local and short lived.  
2.4. Work with landowners and 
land managers to develop 
mutually beneficial solutions 
where practicable.  

Scheme is currently showing a 
BNG loss, however the BNG 
assessment has identified the 
requirements to achieve a 10% 
net gain which STW will be 
required to fulfil. This includes 
identification of local sites where 
enhancements can be made. 
Nature-based approaches to 
mitigation are outlined in the 
BNG Report as well as the 
Natural Capital Assessment.  

Aspirations to contribute to the 
recovery of nature are contained 
within the Design Vision and 
Principles document. Further 
work during Gate 3 can establish 
if there is any way Minworth 
could contribute to nature 
recovery - or any other nearby 
developments of this nature. 

Annex A2 Pipeline 
Route Appraisal 
Appendix N 
Environmental 
Constraints Technote  

3 

Design all features 
beautifully, with 
honesty and creativity: 
Our utility 
infrastructure can be a 
source of pride and a 
positive contribution 
to its context.  
Develop proposals 
that reveal and 
celebrate its 
importance, provide 
visual delight and 
leave a positive legacy.  

3.1. Develop a utilities 
architecture that speaks to its 
purpose and enhances its 
context. This applies to buildings, 
structures and landscape.  
3.2. Develop designs and, where 
appropriate, artworks that bring 
narrative (meaning), beauty and 
interest to the proposals.  
3.3. Consideration of context in 
every aspect of design including 
its location, layout, form, scale, 
appearance, landscape, 
materials and detailing. 

Reference environmental 
statements for detail of how this 
is intended to be accomplished. 

Annex A1 CDR 

Section 2.2.2 
Advanced Water 
Treatment Plant 
Design Components  

Section 2.2.4 

Pipeline Design 
Components 



Concept Design Report  

 

A7W13155-GT-REP-200003  

20 

 

 # Principle Target(s) Gate 2 Indicators 
Documentation in 
Gate 2 Submission 

run-off.  
1.5. Deliver benefits efficiently 
by exploiting the two-way 
relationship between 
infrastructure and natural 
capital to enable multiple 
benefits to be delivered 
simultaneously 

2 

Understand how you 
could provide additional 
value: Identify 
opportunities to 
contribute wider regional 
benefits outside of the 
project scope. In 
particular look for 
synergies with relevant 
catchment management 
plans and proposals that 
support the delivery and 
enjoyment of a healthy 
water environment. 

2.1. Strategic project selection is 
informed by cross-sectoral 
engagement to maximise social 
benefit and reduce the use of 
customers money (see note 3).  
2.2. Work closely with partners 
and focus on landscape scale 
schemes that improve 
hydrology, aquatic ecology and 
reduce/sequester carbon and 
provide opportunities for access 
to recreation and visual delight. 
2.3. Be honest and realistic with 
partners as to what you might 
be able to offer as an 
organisation.   

Both the construction and 
operation of the scheme will 
create opportunities for work 
for the local community – for 
example as construction 
workers or plant operators / 
maintainers. 

Refer to the environmental 
statements for details on the 
SRO's aspirations and 
capability to deliver additional 
value.  

There have been on-going 
discussions regarding hands 
off flow (HoF) with the 
Environment Agency to better 
understand how STW can work 
with other WCs and the EAs 
permitting team to protect 
water resources. 

Annex A1 CDR 

Section 1.5 Links with 
Other Options, 
Schemes and 
Elements 

3 

Capture and measure 
embedded and 
additional value: Have 
clear narratives about 
how you are contributing 
to society beyond the 
core scope of your 
project.  Quantify these 
benefits so they can be 
considered meaningfully 
in conversations on 
value, financing, and risk. 
Share your experience 
and knowledge widely.  

3.1. Gathering of project specific 
data and improvement in the 
tools we have to measure, and 
monitor added and additional 
value across the sector. 
3.2. Full consideration of 
potential benefits in the Cost 
Benefit analysis and investment 
case for the SRO.  
3.3. Clear communication of 
value of the scheme to 
stakeholders, communities and 
within the industry.  

Refer to the environmental 
statements (Strategic 
Environmental Assessment) for 
the best-value metrics used in 
determination of the Regional 
Plans and WRMPs and a clear 
narrative on how these have 
influenced option selection so 
far.   

Annex A1 CDR 

Section 1.5 Links with 
Other Options, 
Schemes and 
Elements 

Section 4 Water 
Resources 



Concept Design Report  

 

A7W13155-GT-REP-200003  

21 

 

2.2 Scheme Components and Operating Philosophy 

2.2.1 Source Water Abstraction Design Components 

2.2.1.1 Connection to existing Final Effluent Channel and Inlet Pipework 

The existing final effluent channel for the Minworth WwTW is a 5m x 5m concrete channel, with an invert level of 
75mAOD. A new connection into this channel is required to allow a new 1300mm diameter abstraction pipeline 
to connect into the downstream influent pumping station (PS). Reference Appendix A. The new abstraction 
pipeline will be connected into the channel by forming a new opening in the existing wall past the point at which 
the main site works return flows, from the multiple streams, have sufficiently mixed. Water will flow under gravity 
down the abstraction pipeline into the influent PS. 

2.2.1.2 Influent Pumping Station 

The influent PS feeds final effluent from the Minworth WwTW to the first stage of the AWTP. The PS is sized to 
overcome approximately 6m total headloss and to accommodate the peak flows as outlined in Table 2-1. For 
the various flows, the PS shall consist of active pumps (duty/assist) and standby pumps.  

Table 2-1: Influent Pumping Station Key Design Data 

 TREAT57 TREAT115 TREAT172 TREAT230 

Number of 
Pumps 

3 4 5 5 

Pumping 
Arrangement 

Duty/Assist/Standby 
Duty/Assist/Assist/ 
Standby 

Duty/Assist/Assist/ 
Assist/Standby 

Duty/Assist/Assist/ 
Assist/Standby 

Peak pumping 
station flow  

62 Mld 123 Mld 184 Mld 246 Mld 

Average total 
head  

6.04m 6.14m 6.32m 6.58m 

Total Power 
requirement 

112kW 336kW 597kW 746kW 

Indicative 
building size 

15m (L) x 15m (W) x 
12m (H) 

15m (L) x 20m (W) x 
12m (H) 

25m (L) x 20m (W) x 
12m (H) 

25m (L) x 30m (W) x 
12m (H) 

Wet Well Size 2700m3 3600m3 6000m3 9000m3 

The key data for the influent pumping station is the same for either treatment alternative considered 
(TREAT57.ALT and TREAT115.ALT). 

2.2.2 Advanced Water Treatment Plant Design Components 

This section describes the elements of the Advanced Water Treatment Plant (AWTP). The AWTP process units 
were selected to help meet the identified environmental discharge requirements and mitigate the deterioration 
of the receiving water courses. This was achieved by undertaking a surface water pollution risk assessment to 
take account of potential future permitting requirements. Refer to Annex A3 (ii) Process Options report for 
further details. 

The AWTP will be designed to treat bulk organics, nutrients and priority contaminants. An activated carbon-
based treatment train has been proposed with the following key process units: Flocculation, and sedimentation 
(floc/sed) followed by ozone oxidation, biologically active carbon (BAC) filtration, and granular activated carbon 
(GAC) adsorption.  

A membrane-based treatment process consists of MF, Reverse Osmosis, and UVAOP, has not been selected for 
Minworth SRO.   The disadvantage with RO is the highly concentrated water reject (brine) stream that is created 
in the process, which is typically about 15% of all treated flows. This reject stream has challenging implications 



Concept Design Report  

 

A7W13155-GT-REP-200003  

22 

 

on the current effluent quality if it is returned to the same treatment plant that is supplying the flow as it 
increases the nutrient load and organic load (the magnitude of increase is dependent on the flow rate selected 
for the SRO) and results in the cycling up of TDS and trace organics that are otherwise not removed in the WwTW 
process.  

Minworth WwTW discharges to the inland River Tame so installing an RO solution would result in the discharge 
of highly concentrated salt brine to non-estuarial waters which can be problematic in respect of the water 
ecology and environment as well as to other downstream users of the water.  The discharge to the River Tame 
might not result in a higher salt loading by mass to the river, as the site already discharges into the River Tame, 
however returning the reject RO water to the treatment works will increase the concentration of salts as well as 
organic chemicals such as PFOS in the final effluent and in the River Tame. Although chemical toxicity can be 
measured on overall discharge volumes, it is the concentration that mainly affects water quality and as such 
permits are based on the Environmental Quality Standards which are concentrations and not overall loads.  

Ocean disposal is the most common method of brine management. Compared to marine estuaries, the 
comparatively lower levels of dilution in the River Tame will lead to a net deterioration of the river water quality. 
The Q80 (20 percentile flow) flow of the River Tame directly downstream of Minworth averages around half of a 
typical estuarial river. Transferring 115MLD to STT and / or GUC will reduce effluent flows by nearly 20% in the 
River Tame. If RO was selected and the brine returned to Minworth WwTW, accounting for chemicals such as 
PFOS, which are likely not captured in the treatment process, a greater than 10% increase in the concentration in 
the River Tame may occur, subject to detailed modelling, which is likely to result in a net deterioration of river 
water quality. Deterioration is defined as a >10% increase, accounting for future growth.  In comparison, estuarial 
rivers offer higher dilution levels often ensuring the increased concentration from the RO brine stream will not 
constitute a net deterioration in the river water quality. 

In non-coastal areas, deep well injection of the brine flow is commonly practiced. This requires a deep well 
(typically >1,000 meters deep) and high pressure to inject the brine into a formation that is not connected to the 
water table. Where deep well injection is not appropriate, evaporation ponds and/or mechanical evaporation can 
be used to minimize the brine flow and recover salts in the brine stream. However, brine management options 
are extremely expensive and further increase the overall cost and energy consumption / carbon implications of 
the treatment process. 

2.2.2.1 AWTP Hydraulics 

Table 2-2: Flow – Design Basis 

 Design Abstracted Flow (Mld) Final Treated flow (Mld)  

TREAT57 62 57 

TREAT115 123 115 

TREAT172  184 172 

TREAT230 246 230 

2.2.2.2 Treatment Works System Overview 

This section gives an overview of the components of the AWTP. A detailed design of the treatment plant 
including the process design criteria, specific plant sizes and chemical requirements has been discussed in a 
separate report titled A7W13155-WT-REP-221001 Process Options Report.  



Concept Design Report  

 

A7W13155-GT-REP-200003  

23 

 

Figure 2-1: Advanced Water Treatment Plant schematic 

2.2.2.3 Floc-Sed (Co-Mag®) System 

The floc-sed process provided by a CoMag® system, developed by Evoqua, is an enhanced coagulation, 
flocculation and clarification system that efficiently reduces total suspended solids, total phosphorus and 
turbidity below the level achieved by conventional treatment solutions.  It uses magnetite to ballast chemical 
flocs, thus enhancing agglomeration and settling rates.  

Magnetite (Fe3O4) is fully inert (does not rust) iron ore particles, with a high density. In this process, it is used as 
a ballasting agent to physically bind to particulate flocs. It is non-abrasive and magnetically retrievable allowing 
for high recovery in the sludge stream.  

The process is described in the sections below and is displayed in Figure 2-2 which shows the reaction tank (A), 
the clarifier (B) and the recovery system (C). 

 

 

 

 

 

 

 

NaHSO4

INFLUENT PUMPING
STATION

FERRIC

H2O2

H3PO4

MINWORTH
FINAL EFFLUENT 

CHANNEL

 

SITE RETURNS 
TO MINWORTH 

STW INLET

FLOC - SED
RAPID MIX, 

FLOCCULATION & 
SEDIMENTATION

OZONE 
CONTACT BIOLOGICAL 

ACTIVATED
CARBON

FILTRATION

INTERSTAGE
PUMPING 
STATION

GRANULAR
ACTIVATED 

CARBON
ADSORPTION

UV 
DISINFECTION

NaOH

SITE RETURNS
PUMPING STATION

MINWORTH PROCESS FLOW DIAGRAM

POLYMER NaOCl

FLOC – SED SLUDGE

MAGNETITE POLYMER

O3

TREATED 
WATER 

BY-PASS

TO RIVER TAME

MAGNETITE
DRUMS AND 
SHEER MILLS

BY-PASS BACKWASH 
WASTE

 

 

 

 

 

TO GUC

TO STT

BY-PASS
BACKWASH 

WASTE

 

 

NaOCl

 



Concept Design Report  

 

A7W13155-GT-REP-200003  

24 

 

Figure 2-2: CoMag System schematic (Evoqua, 2022) 

  

With the CoMag® system, the fundamental separation technique is based on the traditional process of 
flocculation, coagulation, and clarification. The improvements and efficiencies are realised from the addition of 
the magnetite. In the reaction tank alum, ferric or poly-aluminium chloride is added to the influent stream. The 
chemical floc it then infused with magnetite, thus increasing the bulk density of the resulting solid flocs. These 
magnetite ballasted flocs pass through to the clarifiers. 

The high-density magnetite ballasted flocculants enter a modified high-rate clarifier where they settle rapidly, 
leaving a clear effluent. The size of the clarifier required is smaller than conventional clarifiers due to the use of 
magnetite. The clarifier has baffle plates included to aid in directing the flow for optimal settling. A sludge rake is 
used to collect the sludge in a sump at the bottom.  

A sludge recycle function is also included to help increase the performance of the system and the final effluent 
clarity. Approximately 80% of the clarifier underflow is recirculated back into the reaction tank. A high-speed 
shear mixer is positioned in the recycle loop where the magnetite is separated from the floc. The slurry is passed 
into a magnetic recovery drum where more than 99% of the magnetite is returned to the system (according to 
Evoqua). This continual recovery of the magnetite provides a sustainable process with claimed low operating 
costs. The sheared sludge, without the magnetite, is sent for dewatering.  

The system allows for rapid start-up and process optimisation where frequent shutdown and restarts may be 
required.  The system is also fully automated with minimal operator attention required (Evoqua, 2022).  

Feedback on current operational plants suggests higher magnetite loss rates. This shall be investigated further at 
the next design stage  

2.2.2.4 Ozonation  

Ozone (O3) is utilised in water treatment facilities for a range of disinfection and oxidation purposes. Ozone is 
formed when oxygen (O2) is exposed to a source of high energy causing the O2 to dissociate and subsequently 
collide with other O2  molecules to form the unstable gas, ozone (O3). 

In this application, ozone is primarily utilised to oxidize trace and bulk organics, although the system will also 
benefit from its disinfection capabilities. Ozone is a very powerful oxidant that is able to break down a wide range 



Concept Design Report  

 

A7W13155-GT-REP-200003  

25 

 

of organic compounds and microorganisms (EPA, 1999). Ozone attacks the surfaces of microorganisms and 
destroys their cell walls. Ozone also has the capability to oxidise metallic ions to produce insoluble solid oxides 
which can then be separated by filtration or sedimentation.   

Figure 2-3: Supplier proprietary ozone generator (Courtesy of Xylem Wedeco) 

 

2.2.2.4.1 Ozone Generation  

Due to ozone’s short half-life, it must be produced onsite. It can be generated from dried, compressed air or 
oxygen. The use of air requires additional mechanical units such as compressors, coolers and dryers, and 
produces a low concentration of ozone. As such, pure oxygen is generally the preferred generation source. This 
can be purchased as liquid oxygen (LOX) or generated onsite by pressure swing adsorption (PSA) or vacuum 
swing adsorption (VSA). Onsite pure oxygen generation is generally only economical where the oxygen demand 
is very high, with LOX being the preferred method where possible. At the current design stage, LOX has been 
selected due to its general ease to both store and manage.  

The most commercially viable type of ozone generation from oxygen at municipal water treatment facilities is 
Corona Discharge. Horizontal, medium/high frequency, large diameter tube generators are most commonly 
used due to their reliability, their proven usage in municipal water treatment and their efficiency. The ozone if 
formed via an electrical discharge that is diffused over an area using a dielectric to create the Corona Discharge. 
As the oxygen passes through the Corona Discharge it is converted to ozone. 

The effectiveness of ozonation is dependent on susceptibility of the target organisms in the influent, the contact 
time selected, and the ozone dose used. The ozone process primarily oxidizes effluent organic matter and 
degrades some of the trace chemicals. This increases the biodegradable matter which would have passed 
through the activated sludge process untreated. Hence it is essential that this treatment step is followed by 
biological treatment. 



Concept Design Report  

 

A7W13155-GT-REP-200003  

26 

 

2.2.2.4.2 Ozone Dose 

The ozonation system shall be designed to deliver average and maximum applied ozone doses of 7 and 10 mg/l, 
respectively (subject to pilot testing), with a 5-minute contact time. Sampling facilities and online monitoring 
shall be provided including the ozone residual and off-gas post destruction. 

Online monitoring of the influent nitrite levels shall be provided as nitrite exerts a large ozone demand and will 
make operation of the ozone system quite challenging. It is imperative that the Minworth STW produces 
consistent, low (<0.2 mg-N/L) nitrite concentrations.  

2.2.2.5 Biological Activated Carbon (BAC) Filtration  

This is a multi-media filter bed with 0.3m sand under 1.5m of granular activated carbon. The sand filters out 
particulates and the activated carbon is used to develop a biological community to biodegrade the organics that 
the ozone process has made assimilable. 

Due to the accumulation of particles and sloughing of biological matter, biofilters typically require backwashing 
every 24-48 hours. This requires a combination of both water and air scouring of the media, similar to 
conventional filters used in drinking water treatment. Backwashing of the biofilters constitutes the bulk of the 
site returns to the Minworth STW inlet.  

Empty bed contact time (EBCT) is the primary design criteria for biofilters, along with the filter loading rate. EBCT 
is the residence time of the filtered water in the activated carbon media. The design EBCT for this project is 10 
minutes at the specified design flow with all filters in service. This will provide sufficient time for biological 
degradation to occur while maintaining a reasonable site footprint. 

At this stage, gravity-fed biofilters are preferred, however a pressure filter arrangement can be considered if it is 
deemed to have advantageous life cycle costs. The activated carbon media is typically replaced every 15-20 
years and consideration shall be made for working access and how media can both be fed and withdrawn from 
the filters. 

Figure 2-4: BAC Filtration Treatment cell (courtesy of Xylem-Leopold) 

 



Concept Design Report  

 

A7W13155-GT-REP-200003  

27 

 

2.2.2.6 Interstage Pumping Station 

Approximately 5-6 m of headloss is expected through both the BAC filters and the GAC adsorbers. Given both 
are currently planned to be gravity filters, there either needs to be a 5-6 m elevation difference between the two 
processes or an interstage pumping station. A pump station is currently assumed so that the BAC filters and GAC 
adsorbers can have the same site elevation and can potentially be located in a combined building.  

The interstage PS shall consist of a set of active and standby pumps with a forward configuration to feed to the 
GAC and another set of active and standby pumps for backwashing the filters. The PS is sized to accommodate 
the range of flows outlined in .  

Table 2-3: Interstage Pumping Station Key Design Data 

 TREAT57 TREAT115 TREAT172 TREAT230 

Number of 
Pumps 

6 8 6 8 

Pumping 
Arrangement 

Duty/Assist/ Standby 
(Forward) 

Duty/Assist/ Assist 
(Backwash) 

Duty/Assist/Assist/ 
Standby (Forward) 

Duty/Assist/Assist/ 
Assist (Backwash) 

Duty/Assist/Assist/ 
Assist/ Standby 
(Forward) 

Duty/Assist/Assist/ 
Assist (Backwash) 

Duty/Assist/Assist/ 
Assist/Assist/Standby 
(Forward) 

Duty/Assist/Assist/ 
Assist/Assist 
(Backwash) 

Peak pumping 
station flow  

62 Mld 123 Mld 184 Mld 246 Mld 

Average total 
head  

6.03m 6.13m 6.28m 6.51m 

Total Power 
requirement 

223+559kW 447+597kW 597+746kW 746+746kW 

Indicative 
building size 

15m (L) x 25m (W) x 
12m (H) 

25m (L) x 30m (W) x 
12m (H) 

15m (L) x 25m (W) x 
12m (H) 

25m (L) x 30m (W) x 
12m (H) 

Wet well size 3298 m3 4049 m3 5962 m3 7948 m3 

2.2.2.7 Granular Activated Carbon (GAC) Adsorption 

Similar to BAC, GAC is also an activated carbon adsorption technology. However, this process relies on 
adsorption as the primary removal mechanism and thus requires frequent replacement or regeneration of the 
media (every 12-24 months, subject to pilot testing). While the GAC media will develop some biological activity, 
it does not have a sand layer and is not considered a particle barrier. The GAC media has a micro-crystallite 
structure that consists of fused hexagonal rings of carbon. This structure allows for spaces (pores) in between 
individual micro-crystallites where adsorption takes place. Adsorption on the micro-crystallite structures is a 
result of both physical (physisorption) and chemical (chemisorption) bonding.  

GAC is suitable for the removal of both bulk and trace organic matter, thus allowing for a reduction in total 
organic carbon (TOC) together with trace chemicals. Removing TOC in the floc-sed and BAC processes upstream 
of GAC preserves more of the GAC adsorption sites for chemical adsorption, reducing the regeneration 
frequency.  

Similar to BAC filters, GAC adsorbers can either be installed as pressurised or gravity fed beds, depending on life 
cycle cost considerations. At the flow rates being considered for the Minworth AWTW, gravity filters and 
adsorbers present the lowest capital and operating cost and have been selected at this stage.  

EBCT is the primary design criteria for GAC adsorbers. These units have been sized to run at an EBCT time of 20 
minutes at average flow with all units in service. Backwashing is also required for GAC adsorbers, but because 
they are downstream of the primary particle removal barrier (BAC filters), backwashing is only expected to be 
needed once or twice per month. Air scour is typically not used to backwash GAC adsorbers and instead a water-
only backwash procedure is followed at a slightly lower backwash loading rate compared to BAC filters. 



Concept Design Report  

 

A7W13155-GT-REP-200003  

28 

 

Replacement or regeneration of the GAC media is one of the highest operating costs for this treatment scheme 
and, as such, it is important that the replacement frequency is minimized. It is expected that replacement will be 
needed every 12-24 months, but this is dependent on many variables, including the influent TOC, trace organic 
concentrations and the GAC effluent water quality goals. More information, and pilot testing, is needed to better 
estimate life cycle costs for the GAC facility. A risk of the absence of supply chain currently for GAC media used in 
FE tertiary treatment applications should be considered. 

Figure 2-5: GAC Adsorption Treatment Cell (courtesy of Xylem-Leopold) 

 

2.2.2.8 Site Returns Pumping Station 

The site returns PS shall be used to pump water required to backwash the BAC and GAC filters from the final 
effluent of the AWTP. The PS is sized to overcome a headloss of approximately 12m and to accommodate the 
range of flows outlined in Table 2-4.  The PS is sized to overcome a headloss of approximately 12m and to 
accommodate the range of flows outlined in Table 2-4: Site Returns Pumping Station Key Design Data  

Table 2-4: Site Returns Pumping Station Key Design Data 

 TREAT57 TREAT115 TREAT172 TREAT230 

Number of 
Pumps 

2 2 3 3 

Pumping 
Arrangement 

Duty/Standby Duty/ Standby Duty/Assist/ Standby Duty/Assist/ Standby 

Peak pumping 
station flow (l/s)  

69 139 208 266 

Average total 
head  

15.17m 24.47m 18.30m 22.23m 

Total Power 
requirement 

15kW 37kW 74.6kW 74.6kW 

Indicative 
building size 

10m (L) x 10m (W) x 
5m (H) 

10m (L) x 10m (W) x 
5m (H) 

10m (L) x 15m (W) x 
5m (H) 

10m (L) x 15m (W) x 
5m (H) 

Wet well size 3572 m3 4532 m3 8594 m3 8701m3 